

Minor Ailment	Medication (For further advice on which medication to recommend, see product information leaflet)	Brands to be noted (not an exhaustive list)	OTC restrictions (For further advice on restrictions, see product information leaflet)	Classification P (pharmacy only) GSL (general sale)
	Ibuprofen 5% gel	Fenbid Ibuleve Nurofen	Children under 14 yrs Pregnancy Breastfeeding Broken/infected skin Asthma	GSL
	Diclofenac 2.32% and 3% gel	Voltarol Emulgel Solaraze		P
	Aspirin 300mg dispersible tablets	Anadin original Disprin	Asthma Peptic ulceration Third trimester pregnancy Children under 16 yrs Haemophilia Current Anticoagulant therapy	GSL (packs of 16) P (other pack sizes)
	Chlorphenamine 4mg tablets	Allercalm Pirton Hayleve	Children under 12 yrs Pregnancy Breastfeeding	P
	Chlorphenamine 2mg/5ml solution	Allerief Pirton	Children under 1 yrs Children with Asthma Children taking Monoamine oxidase inhibitors	P
	Loratidine 10mg tablets	Clarityn Allergy Clarityn Rapide	Children under 12 yrs Pregnancy Breastfeeding	GSL (pack size 10 tablets) P (other pack sizes)
	Acrivastine 8mg capsules	Benadryl Allergy relief Benadryl plus	Children under 12 yrs Adults over 65 yrs Pregnancy Breastfeeding	GSL (pack size 12 tablets) P (other pack sizes)
	Cetirizine 10mg tablets Cetirizine 1mg/ml solution	Benadryl Zirtek Allergy solution Benadryl Allergy relief solution Zirtek Piriteze Pollenshield	Children under 12 yrs Patients with kidney problems Pregnancy Breastfeeding	GSL (pack size 14 tablets) GSL (pack size 70ml) P (other pack sizes)
Hayfever/Allergies				
	Beclomethasone 0.05% Nasal	Beconase	Children under 18 yrs	GSL (100 spray pack)

Minor Ailment	Medication (For further advice on which medication to recommend, see product information leaflet)	Brands to be noted (not an exhaustive list)	OTC restrictions (For further advice on restrictions, see product information leaflet)	Classification P (pharmacy only) GSL (general sale)
	Spray	Nasobec Pollenase		P(180 spray pack)
	Sodium cromoglycate 2% eye drops	Allercrom Optrex allergy Catacrom allergy relief Opticrom hayfever	Children under 6 yrs	GSL
	Miconazole 2% cream 0.16% powder	Daktarin Daktarin aktiv	Diabetic patients Pregnancy Breastfeeding	P (cream) GSL (powder)
Athletes foot	Terbinafine hydrochloride 1%	Lamisil AT cream, gel, spray Scholl advanced cream, powder, spray	Children under 16 yrs Diabetic patients Pregnancy Breastfeeding	GSL
	Aciclovir cream 5%	Virasorb Zovirax Lypsyl	Immunocompromised & terminally ill Only for face and lips	GSL (only if specified for cold sore)
Cold sores				
	Chloramphenical 0.5% eye drops Chloramphenical 1% eye ointment	Brochlor Golden eye Lumicare Optrex	Children under 2 yrs Pregnancy Breastfeeding	P
Conjunctivitis (uncomplicated/Bacterial)				
	Sodium Citrate 4g sachet	Cystocalm Cymalon CanesOasis	Men and Children under 16 yrs Diabetic patients Heart disease, hypertension, renal disease Pregnancy Breastfeeding	GSL
Cystitis				
	Potassium Citrate 1.5g liquid 3g sachet 1.5g tablet (effervescent)	Cymaclear Cystopurin Effercitrate	Children under 6 yrs History of kidney disease Pregnancy Breastfeeding	GSL